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TEST REPORT
185642 /3 CHIOCCARELLO S.R.L.
i i VIALE DELL'INDUSTRIA, 4
| |Date received: 07/11/14 ?I_S:E& TORREBELVICINO (V1)
. Date of test: 121114
. Date of issue: 1811114
Sample name: Upholstered furniture covered with art. SUMMANO

Match flame eciilivalent test EN 1021-2:2006

| Test results

' Non-ignition
Match flame
Criteria of ignition equivalent
1 2 3 Comments
| Smouldering criteria
| Unsafe escalating combustion [3.18)] No No No -
Test assembly consumed [3.1 b)] No No No -
' Smoulders to extremities [8.1¢)] No No No -
| Smoulders through thickness [8.1¢)] No No No -
' Smoulders more than 1 h [3.1d) No No No -
In final examination, presence of active smouldering [3.1 8)] No No No -
| Flaming criteria
| Unsafe escalating combustion [3.2a)) No No No -
| Test assembly consumed [8.2b)] No No No -
Flames to extremities [8.2¢c)] No No No -
Flames through thickness [8.2¢c)] No No No -
Flames longer than 120 s [3.2d)] No(1s) No (2 s) No (18) -
| Yes: does not meet requirement No: meet requirement

| The uncertainties of measurement of input quantities, extended to a 95 % level of confidence (coverage factor k=2),
are = 0,2 seconds and + 0,4 mm.

The above test results relate only to the ignitability of the combination of materials under the particular conditions
of test; they are not intended as a means of assessing the full potential fire hazard of the materials in use.
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